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Fig 1. The utilized gradation curve (in comparison with

the modified 0.45 Fuller-Thompson curve
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Table 1. The chemical analy51s of cement (%)

Na,0 KO SO, MgO FeO, ALO, SiO, CaO
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Table 2. The coded values for cement and w/c
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Fig 2. The concrete mixer, Compaction method with the proctor hammer and preparation of cylindrical specimens
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Table 3. Mixture proportions and test results (C: mix design in the central point, F: mix design in the middle points,

and CC: mix design in the axial points
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Table 5. The water absorption test results
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Table 4. The dry density test results
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Table 8. The 28days compressive strengths
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Table 6. The permeable voids test results
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Table 7. The capillary water absorption test results
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Fig 3. The specimens utilized in the water absorption

and sorptivity tests
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